

24639

भारत सरकार

Government of India

उपभोक्ता मामले, खाद्य एवं सार्वजनिक वितरण मंत्रालय, उपभोक्ता मामले विभाग
Ministry of Consumer Affairs, Food & Public Distribution, Department of Consumer Affairs

राष्ट्रीय परीक्षण शाला (पश्चिमी क्षेत्र)

NATIONAL TEST HOUSE (Western region)

प्लॉट सं. एफ-१०, एम.आई.डी.सी., मरोल, अंधेरी (पूर्व), मुंबई - 400 093

Plot No. F-10, M.I.D.C., Marol Andheri (E), Mumbai - 400 093



002335



सत्यमेव जयते

परीक्षण प्रमाण पत्र

Number of Copies issued Single

TEST CERTIFICATE

INTERIM/FINAL REPORT

परीक्षण प्रमाण पत्र सं

Test Certificate No

जारी होने की तिथि

Date of Issue

कोड नं

Code No

पृष्ठ

Page

पृष्ठों की संख्या

No of Pages

NTH(WR)/CH(P)/2020/00110

26/10/2020

1601549927878

1

3

जिसे जारी करना है

Issued To

ITS COATINGS PVT. LTD.

पता

Address

G 10-11, Creative Estate, N.M. Joshi Marg, Lower Parel (E),
Mumbai 400011

ग्राहक का सन्दर्भ सं एवं दिनांक

Customer's Ref. No.

NIL

Date: -29/10/2020-

29/09/2020

पंजिका सं एवं दिनांक

Register No & Date

00110/NTH(WR)/CH(P)/06/10/2020

परीक्षण सामग्री का विवरण

Description of Test Item

Lux Drop-On Glass beads (Type B)

परीक्षण सामग्री का पहचान

Identification of Test Item

Approximately 5 Kg sample was received in a sealed carton.
As per test request Make- Lux, Batch number 20-0229.01

नमूना का विशिष्टि (यदि हों)

Product Specification (If any)

MORTH 803.4.3

नमूना प्राप्ति की तिथि

Date of Receipt of the Test Item

01/10/2020

कार्य सम्पादन की तिथि

Date(s) of Performance of Tests

From: 15/10/2020

To: 15/10/2020

व्यावहृत प्रणाली का पहचान

Method(s) used for Test

On the lines of MORTH 803.4.3

As per standard procedure

नमूना प्रक्रिया खड़ी प्रासंगिक हों

Sampling Procedure where relevant

Tested By

Souvik Sarkar

SA(Chemical)

Checked By

Dr.Mangesh P. Gharpure

Scientist- B (Chemical)

Approved By

Jagat Bandhu

Scientist- B (Chemical)

24639

ULR.No. - TC71852020000008F

Form No : NTH (WR)/MUM-5



सत्यमेव जयते

भारत सरकार

Government of India

उपभोक्ता मामले, खाद्य एवं सार्वजनिक वितरण मंत्रालय, उपभोक्ता मामले विभाग
Ministry of Consumer Affairs, Food & Public Distribution, Department of Consumer Affairs

राष्ट्रीय परीक्षण शाला (पश्चिमी क्षेत्र)

NATIONAL TEST HOUSE (Western region)

प्लॉट सं. एफ-१०, एम.आई.डी.सी., मरोल, अंधेरी (पूर्व), मुंबई - 400 093
Plot No. F-10, M.I.D.C., Marol Andheri (E), Mumbai - 400 093

002535

परीक्षण प्रमाण पत्र

TEST CERTIFICATE

INTERIM/FINAL REPORT

Number of Copies issued Single

परीक्षण प्रमाण पत्र सं.
Test Certificate Noजारी होने की तिथि
Date of Issueकोड नं
Code Noपृष्ठ
Pageपृष्ठों की संख्या
No of Pages

NTH(WR)/CH(P)/2020/00110

26/10/2020

1601549927878

2

3

Sl. No.	Test Name	Test Result	Limit
1	Retained on 850 micron Sieve, percent by	0	0 - 5 percent by mass
2	Retained on 600 micron Sieve, percent by	14	5- 20 percent by mass
3	Retained on 300 micron Sieve, percent by	72	30 - 75 percent by mass
4	Retained on 180 micron Sieve, percent by	12	10-30 percent by mass
5	Below 180 micron, percent by	2	0-15, percent by mass

Tested By

Souvik Sarkar
SA(Chemical)

Checked By

Dr. Mangesh P. Gharpure
Scientist- B (Chemical)

Approved By

Jagat Bandhu
Scientist- B (Chemical)

Note : Please See Overleaf / सूचनार्थ : कृपया पृष्ठ के पीछे ध्यान दें ।

41631



सत्यमेव जयते

24639

ULRAB...TC785 20200000002F

Form No : NTH (WR)/MUM-5

भारत सरकार

Government of India

उपभोक्ता मामले, खाद्य एवं सार्वजनिक वितरण मंत्रालय, उपभोक्ता मामले विभाग
Ministry of Consumer Affairs, Food & Public Distribution, Department of Consumer Affairs

राष्ट्रीय परीक्षण शाला (पश्चिमी क्षेत्र)

NATIONAL TEST HOUSE (Western region)

प्लॉट सं. एफ-१०, एम.आई.डी.सी., मरोल, अंधेरी (पूर्व), मुंबई - 400 093
Plot No. F-10, M.I.D.C., Marol Andheri (E), Mumbai - 400 093



002535

परीक्षण प्रमाण पत्र

TEST CERTIFICATE

INTERIM/FINAL REPORT

Number of Copies issued Single

परीक्षण प्रमाण पत्र से
Test Certificate No

जारी होने की तिथि
Date of Issue

कोड नं
Code No

पृष्ठ
Page

पृष्ठों की संख्या
No of Pages

NTH(WR)/CH(P)/2020/00110

26/10/2020

1601549927878

3

3

Sl. No.

Test Name

Test Result

Limit

6

Roundness, percent
by mass

80

Min. 80%

7

Free flowing
properties

Satisfactory

The glass beads shall be free
of hard lumps and clusters
and shall pass the free flow
test

8

Appearance

Glass beads are clourless,
transparent and free from milkiness.

White powder

टिप्पणी
Note

: The sample meets the requirement of Type 2 glass beads for the aforesaid specification
in respect of the tested parameters.

कैफियत
Remarks

Tested By

Souvik

Souvik Sarkar

SA(Chemical)

Checked By

Mangesh

Dr.Mangesh P. Gharpure

Scientist- B (Chemical)

Approved By

Jagat

Jagat Bandhu

Scientist- B (Chemical)

26.10.2020

Note : Please See Overleaf / सूचनाय : कृप्या पृष्ठ के पीछे ध्यान दें ।

41632